
International Journal of Engineering Science Invention 

ISSN (Online): 2319 – 6734, ISSN (Print): 2319 – 6726 

www.ijesi.org ||Volume 5 Issue 8|| August 2016 || PP.15-28 

www.ijesi.org                                                          15 | Page 

Industrial Wastewater Treatment of Food Industry Using Best 

Techniques 
 

Mohamed Nazih Abdallh
1
, Walid Sayed Abdelhalim

1
, 

Hisham Sayed Abdelhalim
2
 

1
Housing and Building National Research Center | Environmental and Sanitary Engineering Department | 

Cairo | Egypt. 
2
Cairo University, Faculty of Engineering | Civil Engineering Department | Cairo | Egypt. 

 

Abstract: Food processing industry wastewater poses pollution problems due to its high COD (Chemical 
[...]
activated sludge will be investigated for composite samples of the industrial wastewater.The results of the 

treatability analysis, whether for the first or second train, will assist in identifying the specification and capacity 

of the needed treatment unit, and accordingly developing the basic design and identifying the estimated cost.  

Moreover, prior to the treatability analysis of the industry should work on adopting housekeeping practices that 

will assist in decreasing the concentration of pollutants in the industrial wastewater. Examples of such practices 

are: 

- Ensuring that all solid waste and powder in the production units is vacuum cleaned and disposed as solid 

waste rather than being swept with the industrial wastewater. 

- During maintenance of equipment, the used oil should be collected and discharged separately, and not 

discharged with the wastewater. 

 

As for the physical-chemical treatment, through coagulation and sedimentation, it has resulted in reduction of 

the wastewater pollutants below the discharge limits. Accordingly, a Dissolved Air Floatation (DAF) Unit 

would be considered a feasible alternative as it is used to remove suspended solids and oil and grease from 

industrial wastewater. 

The recommended treatment scheme would be carried out using aeration tank and DAF unit. Figure (8) below 

illustrates the proposed treatment schemes. 

 

 
Figure 12: The Proposed Treatment Schemes 

 

6.3: The engineering design and cost analysis for proposed alternatives 

The previous results indicated that the best process alternative is the coagulation/flocculation followed by 

Dissolved Air Floatation (DAF) gives high treatment efficiency of the wastewater. Accordingly, basic 

engineering design is conducted for this alternative. The suggested treatment sequence of the end of pipe 

effluent wastewater from the industry, as shown in figure 12, shall comprise the following: 

 

Collection Sump: The wastewater from the gravity sewers inside the factory is collected in underground 

Collection Sump which contains two Submersible Pumps to discharge the collected wastewater to the 

Equalizing Tank. 

 

Equalizing and Aeration Tank: The wastewater discharge from the collection sump is collected in new 

Equalizing Tank to adsorb any fluctuations in the influent flow-rate or characteristics, so that downstream 

treatment plant operates at a equalized wastewater flow. 

 

Diffused Flotation Unit "DAF Unit": Equalized Wastewater is pumped at average flow by equalizing tank 

duty/standby submersible pumps to the treatment plant. The treatment starts with the pipe flocculator, where the 

waste is chemically conditioned by dosing of flocculant and coagulant to enable colloidal suspended matter to 

be removed from the wastewater. This process takes place in the pipe flocculator to perform proper mixing of 

chemicals. 

 At the end of the flocculator the pretreated wastewater is mixed with a part of the very fine dispersed air / 

recycle – water-flow-mixture. The other part which recycles water flows directly in the mixing zone of the 

flotation tank where pressure is reduced in a nozzle. This results in the formation of finest air bubbles, which 

stick to the particles and flocks and then floats. The produced fine air bubbles stick to the flocks formed in the 

flocculator, which causes buoyancy of the unwanted contents. This results in the floated material to be gathered 

in a sum layer at the surface of the solution. 



Industrial Wastewater Treatment Of Food Industry Using Best Techniques  

www.ijesi.org                                                          26 | Page 

Suspended material in the wastewater is floated and discharged by means of fine air bubbles during flotation 

process. 

Wastewater is replenished with fine air bubbles in that way that treated wastewater from the flotation tank is led 

to a centrifugal pump as return water (recycle flow). In this pump, this works under pressure, the absorbing air 

dissolves. 

Clear water produced from the DAF unit is further neutralized by dosing acid to meet the required PH disposal 

range. 

Sludge Treatment: Floated sludge transferred from DAF unit into a sludge compartment integrated to the DAF 

unit. Sludge then gravitates and collects into a sludge collecting tank to place underneath the DAF unit. From 

this sludge collecting tank, the Sludge is pumped by duty/ standby progressive cavity eccentric helical pumps 

and fed to the dewatering system. Prior to entering the dewatering system, sludge is conditioned by dosing 

polyelectrolyte solution and then passed through an in-line static mixer to perform homogeneity. Dewatering is 

affected using recessed plate filter press. After each batch, the filtering plates are manually shifted and 

dewatered sludge falls down into a suitable sludge collection skip for further disposal. The filtrate water from 

the filter press is directed to public sewer. 

 

a) Collection Sump:this depend on one cylinderical tanks with volume 2 m
3
 and retention time 40 minutes 

supported by Two submersible pumps (5m
3
/h/each) 

b) Equalization and Aeration Tank:this depend on one concrete rectangular tank with volume 100 m3 

supported by Two submersible pumps (5m3/h/each) and Diffused Air Supply system (Blower + Diffused 

Nozzles) with capacity 120 m3/h and head 350 mbar. 

c) DAF Unit: Steel unit with total capacity of 5m
3
/hrincludes pipe flocculator, air supply system; compressor, 

air vessel, recirculation pumps, pipe connection, valves, fittings, alum and lime dosing system, and all 

needed accessories 

d) Sludge Treatment Sludge Dewatering Unit:Sludge and scum from the DAF Unit shall be passed to the 

sludge collection sump. The sump shall be circular concret with volume not less than 3 m3.  The sump shall 

be equipped with two submersible pumps each with flow 3.0 m3/hr one working and the second is standby. 

The sludge pumps shall be pumped the raw sludge to the filter press with capacity of 231 kg/day. the 

dewatered outlet sludge should contain a minimum of 16 – 20 %. The following table illustrates the cost 

assessment for recommended industrial wastewater treatment system 

 

Table 8: Cost Assessment for Recommended Industrial Wastewater Treatment System 
Unit Cost (Egyptian Pound) 

Collection Sump 30, 000 

Equalization Tank 150, 000 

DAF Unit 220, 000 

Chemical system 55, 000 

Sludge Collection Sump 15, 000 

Dewatering Unit 170, 000 

Measuring and control instruments 50, 000 

Connecting Pipes and valves for all plant 10, 000 

Total Cost 700, 000 

 

The following figures illustrate the basic engineering drawings for the best process alternative. 

 
Figure 13a: The Suggested Treatment Process - Part1 



Industrial Wastewater Treatment Of Food Industry Using Best Techniques  

www.ijesi.org                                                          27 | Page 

 
Figure 13b: The suggested Treatment Process – Part2 

 

 
Figure 13c: The suggested Treatment Process – Part3 

 

VII. Conclusion And Assessment Of The Treatment Alternatives 
Alternatives for management and treatment of the discharged industrial wastewater to the limits of the Egyptian 

Environmental Regulation (Decree 44/2000) will be identified and assessed to investigate their feasibility from 

environmental and technical perspectives. Special attention will be given to low cost alternatives due to the 

limited budget allocated by industry for the wastewater management. 

Pollutants in the domestic wastewater are expected to be lower than that of the industrial wastewater, 

accordingly mixing of the industrial and domestic wastewater is expected to dilute the pollutants discharged 

from the industrial wastewater. According to the laboratory analysis carried out for the mixed wastewater 

stream, it is clear that the pollutants concentration has decreased but it is still not complying with the regulatory 

discharge limits.As concluded from the treatability study, the non-complying parameters for the industrial 

wastewater are the pH, settleable solids, BOD, COD and oil and grease. After mixing with the domestic 

wastewater, the same parameters remained non-complying except for the oil and grease. 

Based on the analysis and treatability study of the alternative Physical Treatment by Gravity Settling, it is clear 

that the BOD and COD are still not complying with the regulatory limits for the discharge to the sewer 

system.Accordingly, equalization and gravity settling is not considered a feasible alternative for treatment of the 

industrial wastewater discharge. Moreover, based on the above calculations, mixing with industrial wastewater 

after equalization and gravity settling does not assist in complying with the regulatory limits. While through 

using Physicochemical Treatment by Coagulation and Sedimentation, it is resulted in reduction of COD and 

BOD by 81% and 85% respectively in the 24 hr composite sample. In the 48 hr sample, the reduction is 45% in 



Industrial Wastewater Treatment Of Food Industry Using Best Techniques  

www.ijesi.org                                                          28 | Page 

the COD and 52% in BOD. Accordingly, the wastewater resulting after coagulation and sedimentation is 

complying with the discharge limits to the sewer system. 

As for the physical-chemical treatment, through coagulation and sedimentation, it has resulted in reduction of 

the wastewater pollutants below the discharge limits. Accordingly, a Dissolved Air Floatation (DAF) Unit 

would be considered a feasible alternative as it is used to remove suspended solids and oil and grease from 

industrial wastewater.The previous results indicated that the best process alternative is the 

coagulation/flocculation followed by Dissolved Air Floatation (DAF) gives high treatment efficiency of the 

wastewater. So, the recommended treatment scheme would be carried out using aeration tank and DAF unit. 

Accordingly, basic engineering design is conducted for this alternative.  

A comparison of the proposed treatment alternatives is carried out in Table (8). 

 

Table8: Comparison of the proposed treatment alternatives 
Treatment  Methods Components Financial Aspects Technical Aspects 

Dissolved Air Flotation 

(DAF) 

 

- Aeration tank DAF unit 

- Filter press 

Cost of aeration tank, 

DAF unit and filter press 

are approximately 
EGP 900,000 - 

1,200,000 

Completely automated and 

will reduce both free oil 

and grease and suspended 
particles  

Biological Treatment 
Unit 

- Aeration tank 
- Anaerobic fermentation 

tank of capacity 

approximately 300 m3  
- Sludge perpetration tank 

- Thickener 

Cost of the unit is 
approximately 

EGP 1,500,000 

Effect of the oil and grease 
available in an emulsion 

form,  needs to be further 

investigated as it can 
negatively impact the 

biological treatment  

Physical and Chemical 

Treatment in Tanks 
 

- Equalization tank 

capacity 120 m3 
- Mixing tank and lamella 

settler tanks (each 

3m*3m) 
- Chemical dosing pumps 

- Filter press or centrifuge 

Cost of the unit is 

approximately 
EGP 600,000- 800,000 

Operation is not fully 

automatic and requires 
skilled labor 

 

References 
[1]. Emmanuel A. Echiegu* Jacob T. Liberty(2013)., “Effluents Characteristics of Some Selected Food ProcessingIndustries in Enugu 

and Anambra States of Nigeria”. Journal of Environment and Earth Science.Vol. 3, No.9. 
[2]. Wang & Howard(2004)."Handbook of Industrial and Hazardous Wastes Treatment".USA. 

[3]. Gray, N. F.(2005). “Water Technology: An Introduction for Environmental Scientists and Engineers”.Oxford : Elsevier 

Butterworth-Heinemann. 
[4]. Mavrov, V., and Beleires, E. (2000). “Reduction of Water Consumption and Wastewater Quantities in The Food Industry by Water 

Recycling using Membrane Processes”. Desalination; 131, 75-86. 

[5]. DorotaKrzemińska, Ewa Neczaj1, Gabriel Borowski (2005).  “Advanced Oxidation Processes For Food Industrial Wastewater 
Decontamination”.Journal of Ecological Engineering.Volume 16, Issue 2, Apr. 2015, pages 61–71. DOI: 10.12911/22998993/1858. 

[6]. Mavrov V., Be1ieres E. (2000). “Reduction of water consumption and wastewater quantities in the food industry by water recycling 

using membrane processes”. Desalination, 131, 75–86.  
[7]. Cicek N. (2003). “A review of membrane bioreactors and their potential application in the treatment of agricultural wastewater”. 

CSBE, 43, 37–49.  

[8]. Marcucci M., Ciardelli G., Matteucci A., Ranieri L., Russo M. (2002). Experimental campaigns on textile wastewater for reuse by 

means of different membrane processes. Desalination, 149 (1-3), 137–143.  

[9]. Mason T.J. (2000). Large scale sonochemical processing: aspiration and actuality. Ultrason.Sonochem., 7(4), 145–149.  
[10]. 10 - R. Mehrotra, B. K. Srivastava, and S. Prasad (1995).“Third International Conference on Appropriate wastemanagement 

technologies for developing countries, Nagpur. 25-26, 607-612. 

[11]. Vanerkar A. P., Sanjeev Satyanarayan (2013). “Treatment of Food Processing Industry Wastewaterby a Coagulation/ Flocculation 
Process”.International Journal of Chemical and Physical Sciences. ISSN:2319-6602. Vol. 2,63-72. 

[12]. Dereli, R.K.; Ersahin, M.E.; Ozgun, H.; Ozturk, I. & Aydin, A.F. (2010). Applicability ofAnaerobic Digestion Model No.1 (ADM1) 

for a Specific Industrial Wastewater:Opium alkaloid effluents. Chemical Engineering Journal, 165, 1, 89-94 
[13]. Wang, R.; Wang, Y.; Ma, G.; He, Y. & Zhao, Y. (2009). “Efficiency of porous burnt-coke carrieron treatment of potato starch 

wastewater with an anaerobic–aerobic bioreactor”.Chemical Engineering Journal, 148, 35–40. 

[14]. Akhilesh Kumar Patel, Shraddha Patel, AasfaTabassum and Nikhil RanjanJha (2016).““Effluent Treatment Plant of Chocolate 
Industry- A Case Study”.International Journal of Scientific Engineering and Applied Science. Volume-2, Issue-3, 181-186. 

[15]. AyodeleRotimiIpeaiyeda* and Percy ChuksOnianwa (2011). “Pollution Effect Of Food And Beverages Effluents On The Alaro 

River In Ibadan City, Nigeria”. Bull. Chemical Society of Ethiopia.ISSN 1011-3924. 25(3), 347-360. 
[16]. Katerina Valta, TatjanaKosanovic, Dimitris Malamis, Konstantinos Moustakas,Maria Loizidou (2015). “Overview of water usage 

and wastewater management in the food andbeverage industry“.Desalination and Water Treatment.Volume 53, Issue 12,3335–3347.  

[17]. APHA, AWWA, WEF (2012). “Standard Methods for the Examination of Water and Wastewater”. (22nd edition) Washington. 

http://www.tandfonline.com/loi/tdwt20?open=53&repitition=0#vol_53
http://www.tandfonline.com/toc/tdwt20/53/12

